é
- water

Article

Modeling a Three-Stage Biological Trickling Filter Based on the
A20 Process for Sewage Treatment

Jiabin Liang "*, Yuan Yuan %%, Zimeng Zhang !, Shijie You ! and Yixing Yuan !

check for

updates
Citation: Liang, J.; Yuan, Y.; Zhang,
Z.;You, S.; Yuan, Y. Modeling a
Three-Stage Biological Trickling Filter
Based on the A20 Process for Sewage
Treatment. Water 2021, 13, 1152.
https:/ /doi.org/10.3390/
w13091152

Academic Editor: Luiza Campos

Received: 13 March 2021
Accepted: 19 April 2021
Published: 22 April 2021

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.
Licensee MDPI, Basel, Switzerland.
[...]
activated sludge (IFAS) [14] are the commonly used WWTPs. Among them, A20 is the
most popular process for nitrogen and phosphorus removal. It operates alternately through
anaerobic, anoxic, and aerobic reactions by returning the mixture of liquid and sludge
through reflux to achieve the removal of COD, nitrogen, and phosphorus.

Biological trickling filters (BTFs) are a kind of artificial biological treatment technology
developed using an intermittent sand filter and a contact filter based on the principle of soil

Water 2021, 13, 1152. https:/ /doi.org/10.3390/w13091152

https://www.mdpi.com/journal /water


https://www.mdpi.com/journal/water
https://www.mdpi.com
https://doi.org/10.3390/w13091152
https://doi.org/10.3390/w13091152
https://doi.org/10.3390/w13091152
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/w13091152
https://www.mdpi.com/journal/water
https://www.mdpi.com/article/10.3390/w13091152?type=check_update&version=1

Water 2021, 13, 1152

20f19

self-purification and the practice of sewage irrigation [16]. The BTF is a new type of biofilm
technology that integrates biodegradation and solid-liquid separation. The BTF allows
long periods of starvation without rinsing out the biomass, which has the advantages of
lower energy consumption and lower biomass production compared with an activated
sludge system [17,18]. This makes it effective for the treatment of winery wastewater [19],
sewage treatment [20], dairy wastewaters [21], and textile wastewater [22].

In the BTF process, several factors such as temperature, dissolved oxygen (DO), and re-
flux ratio (RR) can have impacts on treatment performance [23-25]. Therefore, the reliability
of the system can be increased by a multistage BTF based on the A20 process (A20-BTF).
However, there is a need for the optimization of parameters relevant to design and opera-
tion. For example, temperature can exert a major influence on physiological characteristics,
microbial growth rate, microbial activity, and microbial community structure [26-28]. Oxy-
gen serves as the electron acceptor, and there is a definite relationship between organic
degradation and oxygen demand [29,30]. Watari [31] reported a significant impact of DO
concentrations on microbial community and biomass in BTFs. Abou-Elela [32] investigated
the effect of media depth, hydraulic retention time (HRT), DO, and surface area of the
media on the removal efficiency of pollutants. The reflux ratio (RR) is an important pa-
rameter that affects both hydraulic and sludge retention times of the process, providing
the backflow of nitrification liquid [33]. Besides that, RR also has a close connection with
energy consumption.

Numerical simulations and experimental research are both effective strategies for
studying WWTPs. At present, experimental studies on sewage treatment are mostly done
on the structural transformation and process upgrades of WWTPs [34]. For example,
Cao et al. [35] applied an improved four-stage segmented process to treat low C/N ur-
ban sewage, and they found that the flow distribution ratio of the four-stage A/O was
20:35:35:10. At this time, the average effluent COD, NH3-N, TN, and TP concentrations
of the system were 33.05, 0.58, 9.26, and 0.46 mg-L~!, respectively. Peng et al. [36] also
achieved deep denitrification and phosphorus removal in a three-stage segmented process.
However, it should be realized that experimental studies are labor- and time-consuming;
most of the current experimental studies are based on the impact of a single factor. There
are relatively few systematic studies performed on the impact of multiple factors such as
temperature, DO, and reflux ratio in integrated reactor systems.

Numerical simulation offers a theoretical manner to optimize the operating parame-
ters of a complex WWTP system. The widely used models include the activated sludge
models (ASMs) [37,38] and the anaerobic digestion models (ADMs) [39,40] developed
by International Water Association (IWA). The ASMs can simulate organic degradation,
nitrification, and denitrification, as well as biological phosphorus removal. Baek et al. [41]
studied the performance of the aerobic membrane bioreactor (MBR) process in terms of
COD removal and ammonia—nitrogen nitrification. Tao et al. [14] simulated the partial ni-
trification anammox (PN/A) process of moving bed biofilm reactor (MBBR) and integrated
fixed-film activated sludge (IFAS). Cramer et al. [16] investigated the decay of heterotrophic
biomass in biofilms of trickling filters. To simulate the WWTP more effectively, the ASMs
and ADMs are integrated into the software package that includes Biowin, Gps-x, West,
and Sumo, among others. Among them, Sumo is a newly explored platform that has the
advantages of high simulation efficiency and open source code, making it available for
wide range of applications in the simulation of sewage treatment [14,42,43]. However,
there are few studies on the multiple-stage biological filter treatment system based on the
A20 process (A20-BTEF).

Owing to the hydraulic load of BTF, the cultivation of relevant bacteria in the nitri-
fication process is limited in steady-state simulation [44—46]. In this context, dynamic
simulation can be used to analyze the change in the effluent when the influent hydraulic
load and the organic load are varied. To address the issues of optimal scheduling of BTFs
under dynamic conditions and low treatment efficiency in cold regions, a three-stage BTF
was employed to verify the feasibility of the models developed by Sumo software. The



Water 2021, 13, 1152

30f19

full-field simulation models of A20-BTF were established by changing the form of aera-
tion and adding reflux units. The sewage treatment of A20-BTF, Three-stage-BTF, and
Single-BTF was compared. The simulated parameters were set by temperature in the range
of 13.95-21.60 °C, DO in an aerobic aeration tank of 0.2-4 g O,/m?, and a mixed liquid
reflux ratio of 0.5-2.5, respectively. The impacts of the operating parameters on COD, TN,
NH;3-N, and TP removal were analyzed, and the content of major microorganisms such as
OHO, AOB, NOB, and PAO in the sludge was compared under different conditions. The
modeled results were validated by experimental data.

2. Materials and Methods
2.1. Experimental Setup

This experiment device is shown in Figure 1. The length and width of the reactor
were 16 x 17 cm. Each trickling filter reactor was divided into three layers; the height of
the upper layer was 15 cm, and the height of the middle and bottom layers were 15 and
30 cm, respectively. The filler in the upper, middle, and bottom layers of the No. 1 reactor
was clinoptilolite, biological ceramsite, and coke. Similarly, the filler’s combination in
the No. 2 and No. 3 reactors was clinoptilolite, coke, and sponge iron. We set up a
mixed liquid return device and a sludge return device after the No. 3 reactor and returned
the liquid through a peristaltic pump. Additionally, we set up an aeration device in
the No. 3 reactor to construct an A20-BTF process. At the same time, the single-stage
trickling filter wastewater treatment process (Single-BTF) and the three-stage trickling filter
process (Three-Stage—BTF) were used as two comparative processes. The Three-Stage-BTF
dismantles the reflux device and simultaneously aerates the No. 1 and No. 3 reactors.
The process is similar to the process in the literature [47]. The Single-BTF dismantles the
No. 1 and No. 2 reactors and operates the No. 3 reactor separately. The experimental
water was simulated domestic sewage, constructed from glucose, ammonium chloride,
potassium dihydrogen phosphate, and magnesium sulfate. The influent parameters of the
simulated sewage are shown in Table 1. The measurement of COD, TN, NH3-N, and TP
were all determined by the standard method. Hach reagent tube was employed for COD
and TN measurement. NH3-N was measured by Nessler’s reagent colorimetry, and TP was
measured by molybdenum antimony spectrophotometry. All experiments were conducted
with at least two parallel samples.

Mixture Reflux ‘—

L

Ly

Sludge Effluent

E Effluent

Sludge Reflux Sludge Effluent

Figure 1. Experiment device.



Water 2021, 13, 1152

40f19

Table 1. Influent parameters.

Name Value SI Unit
Total COD 310-807 g COD/m?
TKN 31.00-46.50 g N/m?
Total Phosphorus 3.46-4.56 gP/ m>
Fraction of NHj in TKN 88.00-93.50 Y%
PH 6 -
Influent cBOD 200 mg BOD/L
Flow Rate 0.027 m3/d
PO4 Fraction of TP 58.14 %

2.2. Models

In this paper, the treatment effect of the sewage treatment plant was simulated through
the wastewater treatment process (WWTP) simulation software Sumo. The whole simula-
tion route is shown in Figure 2. The modeling process includes the establishment of the
process flow sheet, the selection of the model, the setting of water inlet parameters, and the
setting of wastewater treatment plant operating parameters.

[ Definition of objectives ]

l — A20 BTF
Flowsheet design — Single BTF

Three stage BTF
[~ | Model slection

]

Influent parameter

Reactor size
Reactor parameter

Biofilm edia
|

Temp.

Kinetic parameter

L | Model validation

e
Result analysis

Figure 2. Simulation route map.

I
1
|

The flow sheet of the trickling filter based on the A20 process (A20-BTF) is shown
in Figure 3. The first reactor uses an anaerobic trickling filter, the second reactor uses
an anoxic trickling filter, and the third trickling filter adopts the method of calculating
dissolved oxygen; oxygen is introduced into the trickling filter. A primary sedimentation
tank was arranged in front of the anaerobic reactor, a secondary sedimentation tank was
arranged behind the reactor. Further more, a mixed-liquid reflux device and a sludge reflux
device were arranged in this system.



Water 2021, 13, 1152 50f19

Primary Fn 'EJ o ifi
Influent : { Clarifier Effluent
Do—o ""'—I

) =3 —oR)
No.1 Reactor No.2 Reactor No.3 Reactor

Sludge2

(o2

WV Sludge

Figure 3. Flow sheet of A20-BTF.

The flowsheets of Three-Stage-BTF and Single-BTF are shown in Figure 4. The
feasibility of the simulation was verified by experiment. The surface area of the biological
trickling filter reactor was 0.027 m2, and the height was 0.6 m. In this document, the
Three-Stage-BTF adopts the aerobic-anoxic-aerobic method, and there is no reflux device.
This would lead to a lack of an anaerobic sewage treatment environment, resulting in
incomplete ammoniation of organic matter. At the same time, the lack of nitrification
liquid and sludge return affects its denitrification and the biological phosphorus removal
process. This article will verify the model by a comparison of experiment values, so during
the comparison process, we will not only present the simulated values but also some
experimental values. On this basis, the aeration method was changed, and a reflux device
was added to construct a three-stage trickling filter process similar to A20-BTF. Single-BTF
was applied as a comparative group to compare the wastewater treatment effects of the
other reactors. A20-BTF, Three-Stage-BTF, and Single-BTF were tested under the same
parameters. The operating parameters of the A20-BTF process were optimized, and the
influence of temperature, dissolved oxygen (DO), and mixed reflux ratio on the A20-BTF
process was analyzed.

Influent Primary "'9"‘ No.1 Reactor Clarifier Effluent
Py) - um— I | 2D
e
Sludge2 W
Sludge
v
A
Primary : ' :" 09323 o
Influent ;| | | ' 4 :I Clarifier Effluent
D— T %= | ——
No.1 Reactor No.2 Reactor No.3 Reactor p—

Sludge2 ¥
l Sludge v
v

Figure 4. Flow sheets of the comparative group: (A) Single-BTF; (B) Three-Stage-BTF.

The basis of the activated sludge model is from the Monod equation that expresses
cell growth kinetics, combined with the reactor theory and the microbiology theory in the



Water 2021, 13, 1152

6 of 19

chemical industry, to quantitatively describe the mathematical relationship between matrix
degradation and microbial growth and other parameters. The Monod equation is

S

H= I/lmaxm (1)

where y indicates the specific growth rate of microorganisms, pmax indicates the maximum
growth rate of microorganisms, S indicates organic substrate concentration, and K; indicates
saturation-constant microorganisms.
In addition, there is a certain relationship between organic matter degradation and
oxygen demand.
O, =d' QS +b' VX, )

O, indicates the oxygen demand of the mixed liquid in the aeration tank, a” indicates
the oxygen demand of activated sludge microorganisms for the catabolism of organic
matter, Q indicates sewage flow, S, indicates the amount of organic pollutants degraded by
activated sludge microbial catabolism, b” indicates the activated sludge microorganisms
that endogenously metabolize their oxygen demand for bacterial self-oxidation, V is the
volume of the reactor, and Xy is the mixed liquid volatile suspended solids (MLVSSs) per
unit volume of the aeration tank.

2.3. Working Conditions

The experimental values were used to verify the feasibility of the model, and the
wastewater treatment performance of the three processes of A20-BTF, Single-BTF, and
Three-Stage-BTF were compared. The optimization indexes of the operating parameters in
this paper were the temperature of the reactor, the dissolved oxygen (DO) of the aerobic
reactor, and the change of the reflux ratio of the mixed liquid. Since the biological trickling
filter (BTF) is essentially a membrane process and is less affected by the sludge reflux ratio,
this article did not analyze the influence of the sludge reflux ratio. The sludge reflux ratio
adopted the default value under all working conditions. The default operating parameters
of the reactor are shown in Table 2. These parameters were used in the model verification
and comparison of A20-BTF, Single-BTF, and Three-Stage-BTF.

Table 2. Default operating parameters of the reactor.

Name Value SI Unit
Temperature 20.00 °C
Desired DO Setpoint of 3
No. 3 Reactor 2 g O2/m
Mixture Reflux Ratio 1.25 -
Sludge Reflux Ratio 1 -

In addition to the difference in process configuration, the aeration method was also
different between the three processes. Single-BTF could be regarded as an aerobic process,
and the DO of the reactor was 2 g O,/m3. Three-Stage-BTF adopted the aerobic-anoxic—
aerobic method; the DO of the first and third reactors in the simulation process was 2 g O, /m?3,
and the second reactor used the calculated dissolved oxygen. A20-BTF used a combination of
anaerobic-anoxic—aerobic; the DO of the first reactor was 0 g O,/ m3, the second reactor used
calculated dissolved oxygen, and the third reactor was an aerobic reactor. The default DO
was 2 g O, /m3 of the third reactor, and it would be optimized later to analyze the influence of
different levels of DO on the effluent contaminant concentration and reactor microorganisms.

The operating conditions of the A20-BTF process under different conditions were
analyzed, and the optimized parameter ranges of each process are shown in Table 3. When
optimizing one of the parameters, the other parameters were still the default settings.
The dynamic simulation method was adopted to dynamically simulate the changes of
contaminant concentrations of wastewater. This article focuses on analyzing the removal of



Water 2021, 13, 1152

7 of 19

COD, NH3-N, TN, and TP. Since microorganisms have a greater impact on treatment effect,
the biomass of OHOs, AOB, NOB, and PAOs in each reactor should be analyzed during
the optimization process. The reaction process was optimized by analyzing the pollutant
removal rate under the action of various operating parameters.

Table 3. Optimized parameters of the A20-BTF process.

Name Value SI Unit
Temperature 13.95-21.60 °C
Desired DO Setpoint of 3
No. 3 Reactor 0.2-4 g O2/m
Mixture Reflux Ratio 0.50-2.50 -

2.4. Operating Parameters

This paper adopts the 2-step nitrification/denitrification model in Sumo software,